ONE-STOP PARTS SOLUTION
BB OE0EN)

SESLE A/ S ELRER{ECYLINDER HEAD ASSY/CYLINDER ASSEMBLY

s
NO

4% (PART CODE)

HX4FK (CHINESE DESCRIPTION)

FEXAM ( ENGLISH
DESCRIPTION)

Q

W& | ZLERE
MARK

TY

—

11226-1088-000086

CG125D-C*< il 3k | i (8806)

UPPER COVER, CYLINDER HEAD

1
2 |B057890006002870X |GB5789MEEME X 28 (22 F4¥) BOLT M6X28 3
3 |1572B-1008-0000  |CG125D44 i =40 & SEAL, VALVE STEM 2
4 [81300-1006-0000  |CBI125JH k4¢3 SPARK PLUG 1
5 190103-1088-0000 CG125D-CA BT 3k | o5 2 4 | SEAL RING OF UPPER COVER, CYLINDER HEAD | ]
6 |[B061700006000090X |GB6170MEREM6E (22 %) NUT M6 4
7 191127-1006-0000  |CB125HIHE S MK IE: (3@ L:27mm) |BOLT 2
8 |B057830006002070X |GB5783HE#M6 X 20 (*% FH%¥) BOLT M6 X 20 2
9 190101-20335000300 |CB125HE O 33 5 X 3 GAlkEMR)  |0-RING 33.5X3 1
10 |15800-1006-0018  |CBI25IE 5 414 (JQ-18) INLET PIPE 1
11 {91104-1008-00000X |CG125DELLHFTAIZAEMS X 78 (2 I BALT MSX 78 o o 4l 1A
12 |93301-80852018000 |cB125:% iz Ersi s 5 < 2 18 V| VWM V5 DTS U UK
13 |1122B-1088-000086 |CG125D-C T Sk 4H & (8806) CYLINDER HEAD ASSY 1
14 {91138-1008-00000X |CG125DHL kA 11Xk iAEM6 X 35 (£ 114%) |BOLT M6 X 35 2
15 [17100-0000-0066  |CG125D4kith % (PZ26 FEIHE) CARBURETOR 1
16 |9022B-1008-0100  |CG125D" ML Sk F A & (& R) GASKET ASSY, CYLINDER HEAD | 1
17 {91521-10002000000 |CG 12515E {7744 10 X 20 PIN 10X20 2
18 [91113-T008-00000X |CG125DHL A A HAZAEMG X 22 (22 (3 48)  [BOLT M6 X 22 2
19 {1110B-1008-000086 |CG125D T HLAAHS{ (ilh5124 8806)  |CYLINDER BLOCK ASSEMBLY | 1
20 |90205-1008-0000  |CG125D Ml fA i 44 GASKET, CYLINDER BLOCK 1
21
22
23
24
25
26

PRL Sk A /AT A T
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

13



ONE-STOP PARTS SOLUTION
BB OE0EN)

ECS MU VALVE MECHANISM

E:;% %% (PART CODE) HIX4H (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ)“s” %T%
1 [15701-1008-0000  |CG125D# 1] INTAKE VALVE 1
2 [15702-1008-0000  |CG125DHESI] EXHAUST VALVE 1
3 |15706-1008-0000  |CG125D" | 14haas i (F) OUTER VALVE SPRING RETAINER| 2
4 [15708-1008-0000  |CG125D< 1] A #4% il () SPRING SEAT 2
5 |15703-1008-0000  |CG125D" <[ 14hshs VALVE OUTER SPRING 2
6 |15704-1008-0000  |CG125D [ I #% VALVE INNER SPRING 2
7 [15710-1008-0000  |CG125D*S| N 4hssR 4 A& INNER SPRING, ASSY 2
8 |15705-1008-0000  |CG125D"< | 135 8 (1) SPRING SEAT 2
9 [15707-1008-0000  |CG125D< [ 1415% VALVE LOCKER 4
10 |15404-1008-0000  |CG125D"] ] 1] Bt ifi s 4T SCREW, VALVE CLEARANCE 2
11 |15403-1008-0000  |CG125D"] 1 a] Bt ifi s i £} o g VUT VALVE CLEARANCE. o | ]
12 [91180-1008-0000 _|CG125D I B B FeMS X 28 VVMM WO T AL UL
13 |93301-80852018000 |CB125ii J 48 R4 8. 5X 2X 18 WASHER 8.5X2X 18 3
14 |1540A-T088-0000  |CG125D-CK/ ] IR 4 & ROCKER ARM ASSEMBLY, VALVE | 1
15 |1532A-1008-0001 CG125D-2#5A & AT A& ALUMINUM ALLOY PUSH ROD ASSEMBLY | 2
16 193303-51230220900 [CG125D B i JE 4 M 12. 3X0. 2X20. 9 |WAVE WASHER 12.3X0.2X20.9] 1
17 |15407-1008-0000  |CG125D F## ¥ LOWER ROCKER ARM 2
18 |15408-1008-0000  |CG125D F # i il SHAFT, LOWER ROCKER ARM 1
19 [90101-20180000250 |CG125D T 42 & 4077 ] 18 X 2. 5 (GUEERS) |0-RING 18X 2. 5 1
20 |15109-1008-0000  [CG125DRL S M4e st 3% SPRING 1
21 |90101-20200000250 |CG125D 44020 X 2. 5 (GkEE) [0-RING 20X 2.5 1
22 [15105-J034-0000  |CG 150D M 48t 4 AIR MLET CAM SHAFT 1
23 193301-51421024000 |CG125D 44k B 14. 2 X 1X 24 WASHER 14.2X1X24 1
24 |1510A-1008-0000  [CG125DIEM; Mtk i1t NG DRIVEN SPROCKET COMP | 1
25 193301-70801016000 |CG125D-CHil 3k i 3tk 2 FH 45 44 18 X 1 X 16 |WASHER 8X1X 16 4
26 [91216-1088-0000  |CG125D-CHE s b S 25 B 3k 75 U2 RFMS [NUT 2
27 |19320-1088-0000  |CG125D-Ci 4L CEBEREE 4ilh) VITTA COMBINATION 1
28
29

Ao HLH
VALVE MECHANISM

13



ONE-STOP PARTS SOLUTION
SEIE 0

#4825 CRANKCASE COVER

ﬁ:f 4% (PART CODE) B4R (CHINESE DESCRIPTION) ngﬁléﬁgﬁ;'w %T% ?MAER%E
1 |B166740A06004070X |GB16674/)#IZAEM6 X 40 (4 F14F) BOLT M6 X 40 10

2 |B166740A06005070X |GB16674/NEHEKEME X 50 (% F1%%) BOLT M6 X 50 1

3 |12426-1008-0000  |CG125DHL WL 5% & OIL LELVE SIGHT WINDOW 1

4 190304-1006-0000  |CB125/ 3 2h kit 16 X 28 X 7 (T JiEA%) |OIL SEAL 16X28X7 1

5 [2242A-1008-00000X |CG125D & st Ve 4H -4 (2 A%y CONTROLLING ARM ASSEMBLY, CLUTCH | 1

6 [90101-20065000190 |CG125D8s # & 5RO 6. 5 1. 9 Gt |0-RING 6.5X 1.9 2

7 |22427-1008-0000  |CG125D £ 2 fi S i CLUTCH CONTROLLING ARM SPRING | 1

8 |22429-1008-0000  |CG125DE & #a4y B4t CLUTCH SEPARATION CAM 1 4
9 |91523-1008-0000  |CG125DHENE K4 CLUTCH LEVER PIN 1

10 [12421-T008-100185 [CG125D47 Hh 4l &5 (ZONGSHEN fiifizk 8805) Hi&:\ [COVER COMP. RIGHT CRANKCASE| 1

11 |[14301-1006-0000  |CBI25FAIKLIMRZL & (B A () B G sl 0T RUEER ASQV o o vl 1l o~
12 J90101- 10180000300 |cc 125 B R s <3 (1) VNV VD €A C U €N OtOC
13 [91521-08001400000 |70 E {7 HH8X 14X 6. 3 PIN 8X14X6.3 2

14 190206-1008-0000  [CG125D A5 {4l i 25 B 44 GASKET, R.CRANKCASE COVER | 1

15 [91521-10001400000 |CG 125 %E 74410 X 14 PIN 10X 14 2

16 |90101-10132000265 |C100/MAFL#OMEIEI13. 2X 2. 65 (T K [0-RING 13.2X2. 65 1

17 [12303-6G011-000085 |C100/MiFL 5 (8805) CAP, SMALL VIEW HOLE 1

18 [92102-1008-0001  |CG125D & iR (:3%) BEARING 1

19 |12301-1008-100085 |CG125D7% 4 A Al i (14K 55K 8805) |FRONT PART, L.CRANKCASE COVER | 1

20 |90204-1008-0000  |CG125D 7 {4 A i ofi 25 4 GASKET, L.CRANKCASE COVER | 1

21 [90101-10274000265 |CLOOKHFLFHOMIE27. 4% 2. 65 (T M) |0-RING 27.4X 2. 65 1

22 [12307-1008-10010G [CG125D7 iff 5 %54 % (ZONGSHEN f5if8% [1%4) [DECORATE COVER , L.CRANKCASE COVER | |

23 |B166740A06002570B [GB16674/)N 2 KM6 X 25 () BOLT M6X25 1

24 |12308-1008-400085 |CG125DXUEK 446 i (FIHR J&JX3K 8805) [COVER, REDUCTION GEAR 1

25 |90101-10620000300 |CG125DyR i 1% %6 i O FE62 X 3 (T fif ) [0-RING 62X 3 1

26 12302-1008-050085 |CG125D7 %14 Ji5 i (CG125D-JY-26B# 8805) [BACK PART, L.CRANKCASE COVER 1

27 |B166740A06002870X |GB16674/MELIRFEM6 X 28 (2% F14%) BOLT M6X28 2

28 |B166740A06005070X |GB16674/MEERFEM6 X 50 (2% F14%) BOLT M6X50 2

29 |B166740A06004070X |GB16674/MELHRFEM6 X 40 (% F1%E) BOLT M6X40 5

30 |B166740A06002070X |GB16674/NALBRFEM6 X 20 (% (1 4E) BOLT M6X20 3

31 [B008180006001220X |GBS18IR4TME X 12 (% (14%) SCREW M6X 12 4

A

v

i i
CRANKCASE COVER

13



>
SERCUBE

ONE-STOP PARTS SOLUTION
BB OE0EN)

HE&as s CLUTCH ASSY

noto.com

E:;% %% (PART CODE) HIX4H (CHINESE DESCRIPTION) ngﬁléﬁgﬁ;'w %T% ?M?:‘RIIEE
1 /22314-1008-0000  |CG125D s £ 4% THAT ROD, CLUTCH PUSH 1| PR
2 [22401-1008-0000  |CG125DE & 44y B E SEPARATING AXLE SLEEVE VLR
3 |B166740A06002270B |GB16674/MikIZKEM6 X 22 (F14E) BOLT M6 X 22 4

4 192102-00000006001 |47 (6001) BEARING (6001) 1

5 |22121-1008-0000  |CG125D%5 & Bt % END COVER, CLUTCH 1

6 [22142-1006-0000  |CBI25JHIES & B SPRING, CLUTCH 4

7 191403-1008-0000  |CG125D#) & #%4%416120 ELASTIC CHECK RING 1

8 [22105-1006-0000  |CBI25JHIE A ash 0 CENTER SLEEVE, CLUTCH 1

9 [22214-1006-0000  |CB125JH &1 4 a% LB EER Y DRIVE FRICTION DISK 5

10 [22215-1006-0000  |CB12511 25 & 8% M sh BEHE OUTER FRICTION DISK A 4

11 [22122-T006-0000  |CB1251 85 & 8% L4k v s BESSURE, PLATE, _ CLUTCH | (L
12 [22002-1006-0000 | CB125/15 £ B8 1 L e 1 VWwwwV. oAU Ul |
13 |22150-1008-0000  [CG125D& A sh sl & OUT CASE ASSEMBLY, CLUTCH| 1

14 [22000-1008-0100  |CG125D-1#5] & 8% # ik il A4f%lK)  [CLUTCH ASSY 1

15

16

17

18

19

20

21

22

23

24

25

1 15 A Al
CLUTCH ASSY

13



2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

MM R F A4 /DLy 2384 OIL PUMP/OIL FILTER

O

noto.co

E:;% %% (PART CODE) HIX4H (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ)“s” %T% ?M?:‘RIIEE
1 [14200-1006-0000  |CB125HIH LI i Se 31k OIL FILTER, COMP 1

2 14201-1006-0000  |CB125HHIHLih eI 5% i 4 OIL PIPE 1

3 |B008190105001220B |GB819. 14Z4TM5 X 12 (F14¥F) SCREW M5X 12 3

4 [14202-1006-0000  |CB125[HIALIH T & tH i 5 5% SPRING, OTL PTPE 1

5 |14207-1006-0000  |CBI25 AL pEi 8% i OTL FILTER COVER 1

6 [14208-1006-0000  |CB125JIHLINEH; 25T 14 OPEN PIN 1

7 190209-1006-0000  |CBI125 1AL P % it o 2 B 48 GASKET, OTL FILTER 1

8 [91203-1008-0000  |CG125DHLIH P ok g £} NUT 1

9 |22004-1006-0000  [CBI25HI L) £ 35 44 ] 16. 5X 2X 27 |DISH WASHER, CLUTCH 1

10 |14205-1006-0000  |CB125 JAIHLIH I 244 OTL FTLTER BODY 1

11 |23101-1008-0000  |CG125DF: 5  a WPBRIVARY DRIVE GEARL o o L
12 [90101-10094000240 [CG1254LIMEOIE 9. 4 X 2. 4 (T 5N V.2 dUU41)TI
13 [B008190104001020B |GB819. 14Z4TM4 X 10 (%) SCREW M4X 10 2

14 |14108-1088-0000  |CG125D-CHLiZE #itk OIL PUMP_COVER 1

15 |14111-1088-0000  [CG125D-CHLIMZE P #5 F INNER ROTOR, OTL PUMP 1

16 |14112-1088-0000  [CG125D-CHLIMZE 4hE 7 OUTER ROTOR, OIL PUMP 1

17 [14110-1088-0000  |CG125D-CHLHZE A (/K0 0IL PUMP_BODY 1

18 |B0030900027120000 |GB309iR%F ¢ 2. X 12 PIN 2.7X12 1

19 {1410B-1088-0000  |CG125D-CHL %20 & (H1&%0)  |OIL PUMP GEAR ASS. 1

20 [B008190105003020B [GB819. 14Z4TM5 X 30 (F%%) SCREW M5 X 30 2

21 [14100-1088-0000  |CG125D-CHLIHZE A (KR OIL PUMP_ASSY 1

22

23

24

25

26

27

Btk 2 8 £/ 4L it G 37 8% A AF
OIL PUMP/OIL FILTER

13



ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

%48 CRANKCASE

E:;% %% (PART CODE) HIX4H (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% ?M?:‘RIIEE
1 |B166740A06005570X |GB16674/NIZHEM6 X 55 (2= 4 4E) BOLT M6X55 1
2 [22422-1008-00030X |CG125D-3# 5 & 84K 348 (22 (%) |HOLDER, CLIUTCH CABLE 1
3 [91101-1008-0100 CG125D-28 CHL AUk KA (126mm Sihits #8422 F14206.3)  |CYLINDER STUD BOLT A 1
4 191101-1008-0200 CG125D-3#“THL UK FEA (126mn 382022 #7420 7.5)  [CYLINDER STUD BOLT A 1
5 193301-C125202200B [CG125D BAE T2 12. 5X 2X 22 (F%%) |WASHER 12.5X2X22 4
6 [91212-1008-00000C |CG125D T HT S ABK K IZREMS X 32 (B4%) |NUT 3
7 191212-1088-0000  |CG125D-C* T Sk K MR FEMS X 32 GE ) [NUT 1
8 |91216-1088-0000  |CG125D—CH2 i il & ith 5 9 3k 5 AU B BEMS |NUT 1
9 [12130-1008-0001  |CG125D- 18545 4LfE (&2 b8 £#14) |BREATH TUBE 1
10 {91102-1008-0200 CG125D-3#“THL WL FEB (1320 #82022m #7420 7.5)  [CYLINDER STUD BOLT B 2
11 |90208-1008-0000  |CG125D i 4 25 4 24  n pOASEET, CRANKCASE oo o o| (L o
12 [1212B-J034-010085 |cG1500—2#7 dirnfdia (ss05) VIV Ve DI et U U €1
13 |12103-1008-0000  [CG125DF%42k A POSITION PLATE 1
14 |B166740A06001270B |GB16674/N 2 HeM6 X 12 (R BOLT M6X 12 1
15 [92102-1008-0001  |CG125D& iR (:3%) BEARING 1
16 |B166740A06005070X |GB16674/NEHIZAEM6 X 50 (X% H4H) BOLT M6 X 50 9
17 [B166740A06009570X |GB16674/NEHIZAEM6 X 95 (£ 5 4H) BOLT M6X95 1
18 |11230-1006-00000W |CBI251< 5 5 (M ALEfi4k) COVER, VALVE CHAMBER 1
19 190101-20350000300 [CB125"%1 ] #50J 835 X 3 (ki) 0-RING 35X3 1
20 [14221-1006-0000  |CB125 514y ick € ] 5 5% SPRING, OIL FILTER STRAINER | 1
21 [1431B-1006-0000  |CB125 AL JE M 4L & STRAINER, OTL FILTER 1
22 |90301-T006-0000  |CBI25[4fu k4 il 2414 X 28 X 7 (T Ji ) |OTL-SEAL 14X 28X 7 1
23 |1213B-1008-0000  |CG125D K fH AR & PRESSING PIN BODY ASSY 1
24 |B166740A06002570B [GB16674/NEIZ kM6 X 25 (1) BOLT M6X25 1
25 [91103-1008-00000X |CG 125D/ IE%E (4 %) OIL DRAIN PLUG 1
26 [93301-71242020000 |CG125D/H MR FE4 44 P8 12. 4X 2 X 20 |WASHER 12.4X2X 20 1
27 [90302-1008-0000  [CG125D i i34 X 50 X 7 (T i§M)  |OIL-SEAL 34 X50X7 1
28 |B057830006001270B |GB5783#ZAEM6 X 12 (F14F) BOLT M6X12 1
29 |15108-1008-0000  |CG125D 4 ikt STOP_PLATE, CAMSHAFT 1
30 [92102-00000062027 | 47K (62027) BEARING (62027) 1
31 |92102-000HK212810 |l fli&K (HK21 X 28 X 10) BEARING (HK212810) 1
32 |1222B-1088-000185 |CG125D-CA5 h At 41 & (8805) RIGHT CRANKCASE BLOCK 1
33 [92102-00000006006 |4 (6006) BEARING (6006) 1
34 192102-000NK152312 | fliAK (NK15X 23 X 12) BEARING (NK152312) 1
35 [92102-00000006204 |%& (6204) BEARING (6204) 1
36 [90303-1006-0000  |CB125I&I 5320 X 34 X 7 (T 5IK) |0IL SEAL 20X34X7 1
37 |91521-10001400000 |CG125IEAr4410X 14 PIN 10X 14 4
38 |91107-1060-01000X |CB125D]H ¥4 F T i 5 2 Sk bgA% (22 3 %%) |BOLT 4
39 [93301-80821014000 |CB125D-Y {1 2 £ 4 24 88, 2 X 1 X 14 |WASHER 8. 2X1X 14 8
40 |19300-1060-0000  [CB125D{ih ¥4V i 6 i v4 ds i 1: OTL COOLER _COMP 1
41 [19303-1060-0100  |CB125Difi4 -1 # EHil 414 (L:340) |OILPIPE ASSY 1
42 [19303-1060-0300  |CB125Difiv4 34 i # £Hil 414 (L:300) |OILPIPE ASSY 1
43 193301-70801016000 |CG125D-CHT S iyl i F 3 34 B8 X 1X 16 |WASHER 8X 1X 16 2
44 [91185-1088-0000  |CG125D-Cifh /& 5 k (REKIEL0) VITTA TIE-IN 1
45

Hi%#% CRANKCASE

13



2. Ja

ONE-STOP PARTS SOLUTION
S EIR I EES()
Ml ik EAT#04: /75 % CRANKSHAFT CONNECTING-ROD ASSY/PISTON

ﬁ:f 4% (PART CODE) B4R (CHINESE DESCRIPTION) ngﬁléﬁgﬁ;'s*‘ %T% ?MAER%E
1 [1320B-1008-0000  [CG125DfhfliiZE 4T #B14F CRANKSHAFT CONNECTING-ROD ASSY | 1

2 |91601-1008-0000  [CG125D:[AI4#25 X 14X 4 SEMICIRCULAR KEY 1

3 192102-00063-28-P5 |fili 7K (63/28/P5) BEARING (63/28/P5) 1

4 |92102-63-28-RS-P5 |%fi/k (63/28-RS/P5) BEARING (63/28-RS/P5) 1

5 |13222-1008-0000  |CG125D#H%HIERS T3 k% HUB DUMP CHAIN SPROCKET | 1

6 |13220-1008-0000  |col2sDififiiEF4l ¢ (LMK, % . £311%) |CONNECTING ROD COMP 3 1

7 |13103-1008-0000  |CG125D3F ZE3F— PISTON RING 1 1

8 |13104-1008-0000  |CG125DiEFEH — PISTON RING 2 1

9 |13120-1008-0000  |CG125DIM¥FL & OIL RING ASSY 1

10 [1310A-T008-0000  |CG125D3 ZEFF PISTON RING COMP 1

11 [91401-T006-0000  |CB125i% ZE44 34 v p pCHEGK RING, RISTONLIN, of o4
12 [13102-1006-0000 | CBL25 /% FE ki VVMVNYos ST AU UICT
13 [13101-1008-0000  |CG125D3% % PISTON 1

14 [91106-1008-0000  |CG125DH; Hi AL 2245 B242M10 X 36 BOLT M10X36 1

15

16

17

18

19

o il il A 0 /37 2
5 CRANKSHAFT CONNECTING-ROD ASSY/PISTON
23




ONE-STOP PARTS SOLUTION
BB OE0EN)

FEFHLH] TRANSMISSION MECHANISM

E:;% 4if% (PART CODE) I 4HR (CHINESE DESCRIPTION) ngﬁléﬁgﬁ;'w %T% ﬁE
1 [93301-61521025000 |CB125 61k HEHE 15. 2X1X25 WASHER 15.2X1X25 1
2 |23222-1008-0002  |CG125DFAY T4k k% GEAR M-2 1
3 [23222-1008-0005  |CG125DFiA% Aok i 4e GEAR M-5 1
4 |23223-1006-0000  |CBI125fH ¥ #E /%I 17. 3(20) X 1. 6X26 |WASHER 3
5 [23226-1008-0000  |CG125DE 4kt 18l CIRCLIP 3
6 |23222-1008-0004  |CG125DFAY - 44kY ik GEAR M-4 1
7 123222-1008-0003  |CG125DFAY T 43k thike GEAR M-3 1
8 |23221-1008-0000  |CG125D A% F= 41t 4t TRANSMISSTON MAIN SHAFT | 1
9 193301-62020527000 |CB125 3=k 1L 448 ] 20. 2X0.5X 27 |WASHER 20.2X0.5X27 1
10 [23231-1008-0000  |CG125DE M4 FINAL SHAFT 1
11 {93301-61521030000 |CB125FI i HfEH4 M 15. 2X 1X 30y o MWASHER: 15. 2X 1 X300 o o 1A
12 [23248-1008-0000 | CG L2504 St 1 i #6 VWW.SeaCul
13 [23203-1008-0003  |CG125DgI4HS stk rt & GEAR BUSH 1
14 193301-51650524000 |CG125DEI 1L HEHFE 16.5X0.5X24 [WASHER 16.5X0.5X24 2
15 [23242-1008-0001  |CG125DF k%l 1R ki %6 GEAR C-1 1
16 [23203-1008-0001  |CG125DE & 1KY k441 & GEAR BUSH 1
17 |23242-1008-0003  |CG125DF A4 FI 3Ry thife GEAR C-3 1
18 [23242-1008-0004  |CG125DF k% Fl 44 ki %6 GEAR C—4 1
19 [23241-1008-0000  |CG125D— 1 FL RS ElFilt 4l TRANSMISSION COUNTER SHAFT | 1
20 |23242-1008-0005  |CG125DF A4 FIFh5RY thife GEAR C-5 1
21 [23242-1008-0002  [CG125DFi A4 &I 2ty ik 6 GEAR C-2 1
22 193301-52001027000 |CG125D@E il HEH M 20X 1X 27 WASHER 20X 1X27 1
23 [23401-1008-0008  |CG125DEBhEE%E (428. 15) DRIVE SPROCKET 1
24 |23402-1006-0000  |CB125/1 = 3hHEH M e FIXING PLATE, DRIVE SPROCKET| 1
25 |B057830006001070B |GB5783MEK:M6 X 10 (F14%) BOLT M6X 10 2
26 |93301-51211018000 |CG125D ) Bhih#kE 12. 1 X 1X 18 WASHER 12.1X1X18 1| PR
27 [B0089401160000000 |GB894. 14% 5 16 CIRCLIP 16 1
28 |2112B-1008-0000  |CG125DHk%4E FIRA L GUIDE PLATE ASS. 1
29 [21119-1008-0000  |CG125D )3 sh ke 3 & SPRING, KICK STARTING RATCHET WHEEL | [
30 [93301-51611024000 |CG125D)5 Zh4E B 16. 1 X 1X 24 WASHER 16.1X1X24 1
31 [21118-1008-0000  |CG125D /5 5hilise STARTING RATCHET 1
32 191402-1008-0000 CG125D )& Zhfl 14 #2408 & 18. 5X 1. 2X ¢ 22. 4 [CIRCLT $18.5X1.2X $22.4 1
33 193301-62000527000 |CG125J3 54 #8120 X 0. 5X 27 WASHER 20X 0. 5X27 1
34 [21117-1008-0000  |CG125DJ 5 thi%e GEAR, KICK STARTER 1
35 [21107-1008-0001  |CG125DJ5 A%tk Gl J4FL:60) £ 1% |PIVOT, KICK STARTING SHAFT | 1
36 |21104-1008-0000  |CG125D & )l 34 55 i SEAT, SPRING, KICK STARTING SHAFT | 1
37 121106-1008-0000 CG125D )5 shih 8 A g5 RETURN SPRING, KICK STARTING SHAFT | 1
38 [21111-1008-0000  |CG125DJ3 BhiihFF COLLAPSIBLE 1
39 [93301-51611030000 |CG125D)5 Bl 16. 1X 1X 30 WASHER 16.1X1X30 1| BrHA
40 [23220-1008-0000  [CG125D TS L2 & MAIN SHAFT, TRANSMISSION| 1
41 [23240-1008-0001 12501 Fialbhsal s (alina7 @l shis i) [COUTERSHAFT TRANSMISSION| 1
42 |23200-1008-0001  |CG125D- 1% @4 2H & (147) 8% 2 145 J949 45 | TRANSMISSION MAIN, COUNTER SHAFT | 1
43 [21100-1008-0202  |CG125D)i5 Al (i e AFL:60 22 F4F) [KICK STARTING SHAFT ASSEMBLY | 1
44 |21200-1008-0009  |CG125D /3 BhATHEE (QD-9 F14%) START-UP_BAR COMP 1
45

HLH
TRANSMISSION MECHANISM

13



ONE-STOP PARTS SOLUTION
- SREOGEEE

AF AL GEARSHIFT MECHANISM

ﬁ:f 4% (PART CODE) B4R (CHINESE DESCRIPTION) ngﬁléﬁgﬁ;'w %T% ?MAER;E
1 [B0089401120000000 |GB894. 142412 CIRCLIP 12 1
2 [24303-1008-0000  |CG125D kAR 355 SPRING, GEARSHIFT PLATE | 1
3 |24319-1008-0000  |CG125DHAYHL (FLRLHEIF 1Y) GEARSHIFT PLATE 1
4 124301-1008-00000C |CG125DHeAS 44 & (FLAYPEM Y #24¥) |GEARSHIFT SHAFT COMP 1
5 [24302-1008-0000  |CG125DHh [al fir i 55 RETURN SPRING 1
6 [93301-51400520000 |CB125HiHA i 448 14 X 0. 5 X 20 WASHER 14X 0. 5% 20 2
7 |B0089401140000000 |GB894. 142414 CIRCLIP 14 1
8 |24300-1008-00010C |CG125DHA ¥ f: (FLRSTEH RS F2%¥) |GEARSHIFT LEVER COMP 1
9 |B057830006002070G |GB578342#:M6 X 20 (FH%%) BOLT M6 X 20 1
10 |24400-1008-0016  |CG125DAR B AR 14 (BT-16 [4%%) GEARSHTFT SHAFT 1
11 |24107-1006-0000  |CB12514%k X 4 wn gSHAET - GEARSHIET EORKL | L4
12 [24104-1006-0000 _|CBI25MIANAT 1k X VNMNMRK,W@‘ABML,Cl
13 |24106-1006-0000  |CB1251 3=k X CENTER FORK, MAINSHAFT 1
14 |24105-1006-0000  [CB125/E 4l /2 4% X LEFT FORK, COUNTERSHAFT | 1
15 [91126-1008-00000B |CG 125D F1 AR & [ ig4e (H ) BOLT 1
16 [B0009300060000000 |GBI3# 446 WASHER ¢ 6 1
17 [24202-1008-0600  |CG125DF AR (FLA4TEFAAY) STOPPING PLATE 1
18 [B0011901040100000 [GB119. 1454 X 10 PIN 4X 10 1
19 |24213-1008-0600  |CG125DAF 5 g% (FLR4 I RY) GEARSHIFT DRUM 1
20 |24304-1006-0100  [CB125J1-28 78 RLAR SPRING , LOCATING PLATE 1
21 [2434A-1008-0400  |co125-2e5t kel & CHAYIEIRRS R TR E5FR)  |LOCATING PLATE ASSY 1
22 [91115-1008-00000B |CG125DR4 AL Mg (HARYHERRS E4E) [BOLT FIXING PLATE 1
23 [88004-1008-0100  |CG125D—2#4% i & sk CONTACT, CEARINDICATION | 1
24 |88031-1008-150045 |CG125D-2A%H 5 4ok (FLAYAEFF L:450) #1103 |GEARSHIFT SWITCH COMP 1
25 [B008190106002020B |GB819. 14Z4TM6 X 20 (F1%%) SCREW M6 X 20 1

A5 MM GEARSHIFT MECHANISM

13



ONE-STOP PARTS SOLUTION

S EIR I EES()
WL AL S B, MAGNETO COMP

E:;% %% (PART CODE) F13C 4% (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% ?M?:‘RIIEE
1 |82130-1008-0100  |CG125DREHLMLEE 204 (12V84%) ROTOR ASSY, MAGNETO 1

2 182120-1008—-020043 |cG125DsEHHLsE T 414 (1 2V8H A iz i A & L1:430) #1121 STATOR ASSY’ MAGNETO 1

3 |B057830005001670B |GB5783ME4EM5 X 16 (F4%F) BOLT M5X 16 2

4 |B057830005002570B |GB5783HEMM5 X 25 (FH4¥) BOLT M5X25 3

5 |91197-1008-00000C |CG125D AL ES & 4% % [HIR4TM8 X 18 (RE4E)  |BOLT M8X 18 3

6 [82130-1008-0101  |CGI25DEEHibLEET414 (12vsht A& |ROTOR ASSY, MAGNETO 1

7 |21303-1008-0000  |CG125D )55 By & sk g SPRING 3

8 [21305-1008-0000  |CG125D)i 5l & £ # w3/ Ty CONE BILOCKAGE 3

9 [21304-1008-0000  |CG125D)3 BB & 2k kL CLUTCH ROLLER 3

10 [21301-T008-0000  |CG 125D B £ A AR L & STARTING CLUTCH BODY 1

11 {21300-1008-0000  |CG125D K B £ A ¥ 1 wn sSSEMBLY, JOVERRUNNING CLUICH| (L
12 Vv V.oCdAdULUUKCI
13

14

15

16

17

18

19

20

21

22

23 BEHALE R MAGNETO COMP
24

25




2. S

ONE-STOP PARTS SOLUTION
S EIR I EES()
B, JE 31 ELECTRIC STARTING MECHANISM

E:;% %% (PART CODE) F13C 4% (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% ?M?:‘RIIEE

1 [82200-1008-240151 |co2sp-2sizhablanft (BLEESS05 BLiEs805 Ly B 14RL:510) STARTING MOTOR ASSY 1

2 121402-1008-0100  |CG125D-2# %Ik 1k %6 %l SHAFT, REDUCTION 1

3 193301-51050518000 |CG125DAUEE ik #4810, 5X0. 5X 18 |WASHER 10.5X0.5X 18 4

4 [2140A-1008-0003  |CG125DXUIpk vk e 2H & (—) 7 2 ihfliZK |GEAR, REDUCTION, 1 1

5 |21401-1008-1000  [CG125D-3# XU vhi%e () & %7k & F |GEAR, REDUCTION, 2 1

6 [2142A-1008-0100  |CG125DJ #h Kttt a & (k) PLATE GEAR ASSY 1

7 |B057890006002870X |GB5789URKEME X 28 (% 1 4%) BOLT M6 X 28 2

8

9

10

11 A A-N-AL ﬂﬂﬂﬂlllﬂﬂ

2 WWW.SeaCupet

13

14

15

16

17

18

19

20

21 ~
2 LA B
23 ELECTRIC STARTING MECHANISM
24




SE I]:‘III:E ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

B384 ELECTRIC

No. | 4 (PART CODE) H3C&FK (CHINESE DESCRIPTION)

LA (ENGLISH ok | ZLERE
MARK

DESCRIPTION) QTY
1 |81100-1008-000050 |7 AIMGO3B L:500 IGNITION COIL 1
81200-1008-0000 | x5k #3MD125-3B C.D. 1
83100-1008-010020 |Hii i JE #EMT12V8-ZS05B RECTIFIER
82290-1049-000016 |4 1 #3MQJ10-ZS01A RELAY

B WWW, 1hemoto.c ﬁ
T o

X Hi 2414 ELECTRIC

— =

—

v
@
Q)
Q




